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SHENZHEN GLOBAL WEIYE CLOTHING CO.,LTD 
BUILDING 3A SHANGLILANG TECHNOLOGY PARK, NANWAN SUBDISTRICT,LONGGANG 
DISTRICT,SHENZHEN,GUANGDONG PROVINCE, China 
 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
Sample Description : One sample of 95%cotton 5%lycra 180gsm knitted fabric in 

black color. 
     
Sample Receiving Date : May 19, 2015 
Test Performing Period : May 19, 2015 - May 25, 2015 
Test Performed : Selected tests as requested by applicant against Client’s 

performance standard. 
 
  *  *  *  * 
 
Test Result(s) : Please refer to the next page(s). 
 
Conclusion(s) :  
Color Fastness To Perspiration  M  
Color Fastness To Light  M  
 
Remark(s)  : M = Meet Client‘s Requirement 
   F = Below Client‘s Requirement 
   # = No specified requirement 
   * = No specification provided 
 
 
Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch 
 

 
_________________ 
Lily Wang 
Account Supervisor 
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Test Result: 
 
  Requirement 
 
Color Fastness To Perspiration 
(AATCC 15-2013 ) 
 
Acid 
    
Change in shade 4.5 Min.4.0 
Staining on multi-fiber stripe  Min.3.0 

Acetate 4.5  
Cotton 4.5  
Nylon 4.5  
Polyester 4.5  
Acrylic  4.5  
Wool 4.5  

 
 
Color Fastness To Light  
(AATCC 16.3 -2012; Option 3; Xenon-Arc Lamp) 
 
After 20’AATCC’ Fading Unit 
   
Class 4.0 Min.4.0 
 
Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good. 
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Sample Photo 
 

 
 
 

*** End of Report *** 
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